3 -~ POINT
FLEXIBLE
HARROW

HAMANUALAIPT




ASSEMBLY INSTRUCTIONS

L. LAY HARROW FLAT IN DESIRED POSITION : AGGRESSIVE, NON
AGGRESSIVE OR BACKSIDE.

2 CONNECT HARROW TO DRAW BAR HOOKS THROUGH HOLES.
3. BOLT CHAIN BRACKET (D) BETWEEN 3 pt. FRAME ASSEMBLY (A).

4 PLACE HITCH PIN (G) THROUGH LIFT ARM (C), SLIDE HITCH PIN (G)
THROUGH THE HOLES IN 3 pt. FRAME (A) ALSO 3 pt. SUPPORT BRACE (B).

5. BOLT SUPPORT BAR (H) AND (T) AND REAR LIFT BAR (F) TO LIFT ARM (C).
6.  ATTACH PULL BAR (E) TO 3 pt. FRAME (A) WITH PULL CHAIN (J).
7 PLACE LIFT CHAIN (I) TO HARROW AS SHOWN IN DIAGRAM.

8. ADJUST REAR LIFT POSITION BY USING 3rd MEMBER ON TRACTOR.

4\ CAUTION

STAY CLEAR OF HARROW WHEN LIFTING, LOWERING,

AND TURNING. USE LIFT MECHANISM TO LIFT HARROW
ONLY. DO NOT OVERLOAD. FRONT END WEIGHTS MAY
BE REQUIRED ON LIGHTWEIGHT TRACTORS.

HATRANSFER\3PT









\

T30 LENTTYNNTWNIH

nu pue “IaYSEMIBY ‘Ureyo Sy usy) ‘oqny o
‘doy 2y woxg ut jjoq a1 Bumind ‘surey e BI[3( Y} 0) UIBYDd JO YUI| [[eWS }jog ‘¢

Pua a)1sodo 2y uo Y| padrerus oy y3noxy; ueyo sy jo pus [[euws oty pesryl ‘z

21 $50J0 3y punore uteyo deipy ‘|

SNOLLONYLSNI ATIINASSY LAI'T NIVHD




3—POINT DELTA PARTS LIST, CONT...

(4, 6, 8, 10", 12', 14" UNITS)

R

PART NUMBER DESCRIPTION #/UNIT
L [ 4001-22C2396 5/16 x 2 3/4 HEX BOLT (4 UNIT) 3
5/16 x 2 3/4 HEX BOLT (6’ UNIT) 4
5/16 x 2 3/4 HEX BOLT (8" UNIT) 6
5/16 x 2 3/4 HEX BOLT (10’ UNIT) 7
5/16 x 2 3/4 HEX BOLT (12" UNIT) 8
5/16 x 2 3/4 HEX BOLT (14’ UNIT) 10 -
5009-02-0313 5/16 FLAT WASHER (4 UNIT) 3
5/16 FLAT WASHER (6’ UNIT) 4
5/16 FLAT WASHER (8' UNIT) 6
5/16 FLAT WASHER (10’ UNIT) p
5/16 FLAT WASHER (12’ UNIT) 8
5/16 FLAT WASHER (14’ UNIT) 10
5000-03-0313 5/16 LOCK WASHER (4’ UNIT) 3
5/16 LOCK WASHER (6’ UNIT) 4
5/16 LOCK WASHER (8’ UNIT) 6
5/16 LOCK WASHER (10" UNIT) 7
5/16 LOCK WASHER (12" UNIT) 8
5/16 LOCK WASHER (14’ UNIT) 10
4030-21C0220 5/16 HEX NUT (4’ UNIT) 3
5/16 HEX NUT (6’ UNIT) 4
i 5/16 HEX NUT (8 UNIT) 6
5/16 HEX NUT (10" UNIT) 7
5/16 HEX NUT (12" UNIT) 8
5/16 HEX NUT (14’ UNIT) 10
M | 4001-22C2914 1/2 x 3-1/2 HEX BOLT 1
N | 4001-22C2904 1/2 x 1-1/2 HEX BOLT 4
0 | 4001-22C2896 1/2 x 1 1/4 HEX BOLT 1
P | 5009-02-0550 1/2 FLAT WASHER S
Q | 5000-03-0500 1/2 LOCK WASHER 6
R | 4030-21C0260 1/2 HEX NUT 6
S [ 10-104357 3/4” PIN ASSEMBLY 1
T | 10-104824 LIFT — LOWER 2
U | 4024-22C2502 3/8 X 1 WHIZ BOLT 2
V | 4046-13C0235 3/8 WHIZ NUT 2
W | 6739-00-0002 PIN — LYNCH 1/4 X 1 3/4 2
X | 6739-00-0003 PIN — LYNCH 7/16 X 1 3/4 2




3—POINT DELTA PARTS LIST D)EIH
(4', 6, 8, 10", 12°, 14’ UNITS) ——
PART NUMBER DESCRIPTION #/UN

5009-02-0375

3/8 FLAT WASHER

5000-03-0375

3/8 LOCK WASHER

A | 10-104325 3—POINT HITCH FRAME ]
B | 10-104328 CROSS—BRACE ASSEMBLY 1
C | 10-104335 SIDE FRAME ASSEMBLY 2
D | 10-104331 TOP BRACKET ASSEMBLY 1
E | 10-104858 4 PULL BAR 1
10-104336 6° PULL BAR 1
10104337 8’ PULL BAR 1
10-104338 10’ PULL BAR 1
10-104339 12’ PULL BAR 1
10— 104340 14 _PULL BAR 1

F | 10-104859 4 REAR LIFT BAR 1
10104341 6 REAR LIFT BAR 1
10-104342 8’ REAR LIFT BAR 1
10-104343 10° REAR LIFT BAR 1
10— 104344 12’ REAR LIFT BAR 1
10-104345 14 REAR LIFT BAR 1

G | 6735-00-0001 PIN 3PT 7/8" 2
H | 10-104823 LIFT — UPPER 2
| | 10-101775 CHAIN LIFT SEGMENTS (4° UNIT) 3
CHAIN LIFT SEGMENTS (6° UNIT) 4

CHAIN LIFT SEGMENTS (8 UNIT) 6

CHAIN LIFT SEGMENTS (10’ UNIT) 7

CHAIN LIFT SEGMENTS (12' UNIT) 8
CHAIN LIFT SEGMENTS (14’ UNIT) 10

J [ 10-101775 FRONT DRAW CHAINS 2
K | 4001—22C2550 3/8 x 3 HEX BOLT 2
2

2

2

4030-21C0235

3/8 HEX NUT






